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PATH ASKET PRO (MY25)
PATH ASKET ADVANCED (MY25)
PATH ASKET ADVANCED EQ (MY25)
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Spare Part Kits:
 Fender Kit Front   KE0375      Page 03

 Fender Kit Rear   KE0376      Page 07

 Protector Kit      KE0377      Page 04

 Cable Guide Kit     KE0378      Page 05

 Charge Port KIT   KE0379      Page 06
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KE0375 - FENDER KIT FRONT PATH ASKET
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BOM-ID Description Specifiction Torque QTY
1 MUDGUARD BUMPER  APOLLO 55 1

2 MUDGUARD FRONT APOLLO 55 1

3 Washer D 5,3 x 15 mm 1

4 Lens Head Screw HEX3 – M5 x 16 mm 3 Nm 1

5 Lens Head Screw HEX3 – M5 x 16 mm 3 Nm 2

6 MUDGUARD CURANA SAFETY STAY CLIP 2

7 MUDGUARD V STAY 4.0 APOLLO 55/380 1

8 MUDGUARD SPOILER  APOLLO 55 1
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KE0377 - PROTECTOR KIT - PATH ASKET
BOM-ID Description Specifiction Torque QTY

15 counter sunk screws for cover HEX3 – M4x10mm 1 Nm 2

16 cover drive unit 1

17 hexagon screws for cover HEX3 – M4x10mm 1 Nm 2

33 cs protector 1

17
17

16

15

15
33
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KE0378 - CABLE GUIDE KIT - PATH ASKET
BOM-ID Description Specifiction Torque QTY

9* PATH ASKET ADVANCED cable guides left 1

9* PATH ASKET PRO Cable guides left 1

10 PATH ASKET cable guide right 1

11 Countersunk screw T10 - M3x10mm 0,8 Nm 2

30 holder speedsensor 1

31 cylindrical head screw HEX 2,5 – M3x12mm 0,5 Nm 1
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KE0379 - CHARGE PORT KIT - PATH ASKET
BOM-ID Description Specifiction Torque QTY

25 Charge Port 1

26 Screws For Charge Port T8 – M2,5x10mm 0.5 Nm 4

27 Cap Charge Port 1
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KE0376 - FENDER KIT REAR - PATH ASKET
BOM-ID Description Specifiction Torque QTY

6 Mudguard Curana Safety Stay Clip 2

8 Mudguard Spoiler  Apollo 55 1

28* Fender Adapter Set With Screws & Washers 1 Set

38 APOLLO BB Bracket Black 1

39 Washer D 5,3 x 15 mm 1

40 Lens Head Screw T25 – M5 x 16 mm 1

44 Mudguard Rear Apollo 55 1

46 Mudguard V Stay 4.0 Apollo 55/380 1
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Hinweis: Bei Schrauben muss mittelfeste

Gewindesicherung verwendet werden.

Rote Flächen müssen gefettet werden.

note: use medium strength screwlock for screw threads.

red surfaces have to be greased.
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BOM-ID Item no. Description Specification Torque QTY
9* FROT0237 PATH ASKET ADVANCED Cable Guides Left 1
9* FROT0257 PATH ASKET PRO Cable guides left 1
10 FROT0281 PATH ASKET Cable Guide Right 1
11 SM1524 Counter Sunk Screw T10 - M3x10mm 0,8 Nm 2
12 SC0017 Seat Clamp 5 Nm 2
13 SM0919 Lens Head Screw T25 - M5x11mm 3 Nm 19
14 SM1786 Screws Drive Unit T30 – M6x25mm 14 Nm 6
15 SM1778 Counter Sunk Screws For Cover HEX3 – M4x10mm 1 Nm 2
16 FROT0224 Cover Drive Unit 1
17 SM1777 Hexagon Screws For Cover HEX3 – M4x10mm 1 Nm 2
18 EL0326 Spacer Left 2
19 EL0325 Spacer Right 2
20 SM1787 Washer D6,4mm 6
21 WAX0019 Rear Thru Axle 148x12mm P1,0x15mm 10 Nm 1
22* WAX0026 Front Thru Axle 100x12mm P1,0 10 Nm 1
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Hinweis: Bei Schrauben muss mittelfeste

Gewindesicherung verwendet werden.

Rote Flächen müssen gefettet werden.

note: use medium strength screwlock for screw threads.

red surfaces have to be greased.

*optional 



07.06.2023 11

ÜBERSICHTSZEICHNUNG
Assembly Drawing

*optional

BOM-ID Item no. Description Specification Torque QTY
23 SM1805 Washer 2
24 SM1771 Counter Sunk Screw Hex 4 - M6x16mm 9 Nm 2
25 EL0318 Charge Port 1
26 SM1788 Screws For Charge Port T8 – M2,5x10mm 0,5 Nm 4
27 EL0319 Cap Charge Port 1
28* FROT0029 Fender Adapter Set With Screws & Washers 1
29 EL0308 Lockring 20 Nm 3
30 EL0327 Holder Speedsensor 1
31 SM1776 Cylindrical Head Screw HEX 2,5 – M3x12mm 0,5 Nm 1
32 FRHG0061 Hanger Sram Udh 20 Nm 1
33 FRPR0086 Cs Protector 1
34 EL0322 Battery Fix Mount Incl Screws 2
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BOM-ID Item no. Description Specification Torque QTY
6 11011328 Mudguard Curana Safety Stay Clip 2
8 53400303 Mudguard Spoiler  Apollo 55 1

28* FROT0029 Fender Adapter Set With Screws & Washers 4 Nm 1
35 W7001163 Carrier Mm Mounting Set 1 Set
36 W7001163 Carrier Mm Mounting Set 5 Nm 1 Set
37 W7001163 Carrier Mm Mounting Set 5 Nm 1 Set
38 11011307 APOLLO BB Bracket Black 1
39 09021070 Washer D 5,3 x 15 mm 1
40 09103078 Lens Head Screw T25 – M5 x 16 mm 4 Nm 1
41 W7001163 Carrier Mm Mounting Set 1 Set
42 W7001163 Carrier Mm Mounting Set 1 Set
43 W7001163 Carrier Mm Mounting Set 1 Set
44 53415560 Mudguard Rear Apollo 55 1
45 W7001162 Carrier Light It 2.0 28" 1
46 53415561 Mudguard V Stay 4.0 Apollo 55/380 1
47 W7001163 Carrier Mm Mounting Set 4,3 Nm 1 Set
48 W7001163 Carrier Mm Mounting Set 1 Set
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HEADSET TOP: ZS44 BOTTOM: ZS56
SEATPOST DIAMETER 31.6 MM
CLAMP INNER DIAMETER 34.9 MM
BOTTOM BRACKET FAZUA
KICKSTAND -----
ISCG STANDARD -----
CARRIER MOUNT YES
FENDER COMPATIBLE YES (adapter)
DROPPER SEATPOST READY YES
EQUIPMENT MOUNTING POINTS 4
WATTERBOTTLE MOUNTS

Framesize: S - XL 2

MAXIMUM PERMISSIBLE TOTAL WEIGHT 120 KG
MAXIMUM TIRE SIZE 29 x 2.0
WHEEL SIZE 29“
THRU AXLE LENGTH 169 MM
OVER-LOCKNUT DIMENSION (O.L.D) 148 MM
DRIVE UNIT FAZUA
AKKU TYPE 475 WH

RANGE EXTENDER READY YES
REMOTE ROAD CONTROL

Datenblatt
Fact Sheet
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